Electronic Filing - Received, Clerk's Office, January 29, 2009
*****PC#4 * % % % %

BEFORE THE ILLINOIS POLLUTION CONTROL BOARD

IN THE MATTER OF:

PROPOSED SITE SPECIFIC
RULE FOR CITY OF SPRINGFIELD,
ILLINOIS, OFFICE OF PUBLIC
UTILITIES, CITY WATER, LIGHT
AND POWER AND SPRINGFIELD
METRO SANITARY DISTRICT
FROM 35 ILL. ADM. CODE
SECTION 302.208(g)

PCB No. 2009-008
(Rulemaking-Water)

N N N N N N N N

NOTICE OF FILING

To:

John Therriault, Clerk Marie Tipsord, Hearing Officer
[llinois Pollution Control Board [llinois Pollution Control Board
James R. Thompson Center James R. Thompson Center

100 West Randolph St., Suite 11-500 100 West Randolph St, Suite 11-500
Chicago, IL 60601 Chicago, 11 60601
[...]
Electronic Filing - Received, Clerk's Office, January 29, 2009

Powergen 2008 Aﬁmh
Floor Give Away Sponsor

Make or model of the car is yet to be declared. Above from 2007

Booth # 1412

© Aquatech International Corporation 2008 (DM Nov 10, 08)

>


http://pgi08.events.pennnet.com/fl/home.cfm?Language=

Electronic Filing - Received, Clerk's Office, January 29, 2009

PROJECT PROFILE SERIES #39

Coal Fired Power Plant Achieves ZLD

for FGD Wastewater

The Facility

llinois” City of Springfield’s Dallman Power Station’s
three coal-fired units and soon to be installed fourth unit,
are equipped with flue gas desulfurization (FGD) systems
(scrubbers) to control sulfur dioxide (SO,) emissions.

The Problem

A sharp increase in boron concentration in the FGD
wastewater required that The City of Springfield Office of
Public Utilities and the lllinois Environmental Protection
Agency develop a boron mitigation strategy to remove
the boron from the waste streams at the power genera-
tion facility. This meant including a new FGD wastewa-
ter treatment (Zero Liquid Discharge or ZLD) plant for
the power plant. The elevated boron levels are caused
from ammonia carryover due to the Dallman Unit’s
Selective Catalytic Reduction (SCR) systems’ nitrogen
removal process.

The Solution

In December 2005, Aquatech received a ZLD contract
for the mitigation of boron from the FGDWastewater
generated at the Dallman Power Plant from the City of
Springfield in lllinois.

A
L
Aguatech

T: 724-746-5300

Aquatech International Corporation

One Four Coins Drive; Canonsburg, PA 15317 USA
F: 724-746-5359 aic@aquatech.com

Under this contract Aquatech will provide a ZLD
system comprising of 2 x 60% Brine Concentrators
(total treated flow of 240 gpm) followed by spray
dryers that will treat blowdown from the FGD scrub-
bers installed at the coal fired power plant. At full
load, the ZLD facility will treat wastewater generated
by the existing unit and the new one under construc-
tion.

The ZLD Evaporation System is a fully integrated
automated system incorporating a mechanical
vapor compression falling film seeded slurry brine
concentrator and a spray dryer system. The high
purity distillate produced in this system will be used as
makeup to the cooling tower or boiler feed water
treatment system.

The ZLD System is designed for automatic steady state
operation and will minimize operator attention. The
materials of construction have been selected to resist
corrosion and ensure a long plant life.

Features and Benefits of AQuatech Brine
Concentrator Design in FGD Service

Optimized Materials of Construction for FGD service

FGD Blowdown contains elevated levels of calcium

and magnesium chloride and other similar salts. As

these salts concentrate in an evaporator they be-
come increasingly corrosive because of which
the evaporator materials of construction need
to be upgraded to expensive materials such as
titanium and nickel based alloys. Aquatech has
provided an innovative design in these brine
concentrators. The design innovations limits the
concentration of chlorides within levels that
allow the use of more conventional materials of
construction.

Optimized Vapor Compressor for FGD Service
Another benefit of limiting the chloride concen-
tration in the brine concentrator is on the selec-
tion of vapor compressor. The vapor compressor
selected is less likely to be subjected to corrosive

= 4. CONditions and vibration problems that could

exist in systems deployed in FGD service.

Superior Brine Distribution System Aquatech’s
proprietary dual perforated plate distribution
system has a proven track record of superior flow

s

“<" distribution of brine to the tubes practically

eliminating chances of tube plugging. Unlike

amqun-chem (LB

A aliE o sura o B eealration

www.aquatech.com



Electronic Filing - Received, Clerk's Office, January 29, 2009

PROJECT PROFILE SERIES #39

individual tube inserts which routinely plug up in high
suspended solids brines like FGD blowdown,
Aquatech’s distributor assures uniform flow of brine
across the entire tube bundle and down the inside
wall of each tube.

Superior Mist Elimination System Aquatech’s design
include mist eliminators that prevent droplets
containing concentrated chloride salts from pass-
ing into the vapor compressor thus preventing
pitting corrosion of compressor impeller and suc-
tion expansion joints. AQuatech’s unique design of
the mist eliminators provides easy access and
cleaning of internal sump mist eliminators eliminat-
ing the need for complicated shutdown of evapo-
rator equipment and the need to install temporary
scaffolding inside the sump.

Aquatech employs a proprietary two-stage external
mist eliminator using horizontal flow chevrons for

Process Flow Diagram

Deaerator
Feed -
Preheater

Wastewater
Feed

Design Feed Chemistry

FIOW RatE, gPM c.vivviicveieiecieiene et seesese s 200
Chemical Composition, m/l

Calcium, @S Ca ...cvcveveverirerererieererse e senens 8702
MagneSium, @S M .....ceveveererriicrsisrsseeersesesereresneens 1764
Barium, @S Ba .......ccoeeviieeiieeeeeee e enenes 1
BOION, @S B ....oeieeee e 881
SOIUM, @S NG ...vcvverereieerece s 159
Potassium, asK ...

Iron, as Fe

Bicarbonate, as HCO, 300
Chloride, @S Cl.......cooveriiriirieeece s 15000
Sulfate, as SO, 3525
Nitrate, as NO, 98
FIUOMdE, @S F ..o 35
Total Dissolved Solids, M@/l ............ccoevrrrreeesrerisianans 30,561
Total Suspended Solids, Mg/l .........ccoevrrreeeinieriiiinnns 206
Total Oil and Grease, MQ/l.........ccovveerrrrereesnreisrenns <1

PH oo 7.3

the brine concentrator which is very efficient at
eliminating brine droplets which become entrained in
the water vapor. The distillate produced typically
contains less than 10 ppm nonvolatile solids, even
with very high TDS levels in the evaporator sump. In
Aquatech’s brine concentrator design for FGD ser-
vice, the efficiency of the mist eliminator combined
with the low chloride salt concentration maintained
in the evaporator sump and high alloy construction
of the vapor compressor plus the ability to rinse the
compressor rotating assembly with water during
operation means that corrosion potential on the
vapor side of the evaporator is practically eliminated.
Inspection and access to the external type mist
eliminator is very straightforward as the entire mist
eliminator assembly is directly accessible from the
platform manway.

Falling Film
Evaporator
2 X 60%
Vapor
Compressor
Mist
Eliminator
Bag Filter
Spray Dryer
2 X 60%




Electronic Filing - Received, Clerk's Office, January 29, 2009

PROJECT PROFILE SERIES # 51

ENEL Power, Italy — Brindisi Project — ZLD Plant for
FGD Wastewater Treatment

The Facility

The Brindisi Sud Power Plant is equipped with four coal-
fired units each of 660 Mwe capacity. Units normally
fire imported coal with < 1% Sulphur. The flue gases are
treated sequentially by SCR-DeNOx with ammonia as
reagent, High efficiency ESP to remove fly ash and
wet limestone gypsum forced oxidation DeSOx. Each
unit is equipped with a 2x50% DeSOx lines each with a
prescrubber for final dedusting and gas saturation and
an absorber. The blow down from both prescrubber
and absorber along with other wastewaters are sent
to a Wastewater treatment plant where in the first
stage lime and sodium sulphide are added to remove
metals; in the second stage ferric chloride is added to
remove suspended solids and in third stage hydrogen
peroxide us added to remove oxidizing agents. The
prescrubbers are fed with sea water and at the WWTP
the brine was treated and discharged into the
Adreatic Sea.

The Problem

Wastewaters from FGD treatment plant can no longer
be discharged into the sea due to tough Italian and
EU environmental regulations. In order to overcome
this major environmental problem, ENEL decided to
feed the prescrubbers with fresh and recirculated
waters and install the Zero Liquid Discharge (ZLD) plant
so that no industrial wastewater discharges are
allowed hv the entire nower nlant.

The Solution

To overcome the problem, ENEL selected the Softening
—Evaporation - Crystallization (SEC) process to treat the
wastewaters and reuse/conserve fresh waters.
Aquatech supplied, installed, commissioned the ZLD
plant as an EPC contractor with local associates.

The SEC plant comprises of 2X50% Softener Clarifiers
(calcium reduction by soda ash dosing), 2x50% Falling
film type Brine Concentrators (each equipped with two
vapor compressors operating in series), 1x100%
Crystallizer (equipped with Thermocompressors) and
2x50% Belt Filter Presses. The plant also includes several
chemical dosing systems, storage tanks, pumping
systems, electrical works (MCC, cable trays, cabling
etc), Controls & Instrumentation.

F

The Zero Liquid Discharge (ZLD) plant is a fully integrated
automated system. The Brine Concentrators operate in
seeded slurry mode. Each Brine Concentrator is
equipped with external mist eliminator for ease in
maintenance. The Crystallizer operates in forced
circulation method.

The industrial grade soft water and high purity distillate
produced in the system will be used in the main power
plant.

Aquatech International Corporation
One Four Coins Drive; Canonsburg, PA 15317
T: 724-746-5300 F: 724-746-5359 aic@aquatech.com www.aquatech.com

Aquatech

acquc-chem ICD

Iindustrial Concentration & Desalination



Electronic Filing - Received, Clerk's Office, January 29, 2009

* Kk Kk Kk kD A * % % % %

DESIGN FGD WASTEWATER ANALYSIS

Design Flow ............... 140 M3/hr
(PT Plant)
Bicarbonate............... 80 ppm
Calcium: .......ooevvvvnnnnn. 4200 ppm Phosphates................. 25 ppm
Magnesium: .............. 200 to 250 Chlorides........cccuuuu.ee. 22800 ppm
ppm Nitrates ..........coecvvveee 300 ppm
Potassium .................. Balance sulfate..........cceeeen... 1700 ppm
Sodium: ....cccceeeeeeeeenn. 1757 ppm Sio2 ... 10 ppm
TSS 80 ppm
PH. .o, 9.51t0 10
PROCESS FLOW DIAGRAM
Water
Evaporation Distillate
A : Sodium A
L Sulphide Sodium
Limestone
l l Carbonate
Make-u l i i
i EGD EGD yBlowdown | Neutralization . Evaporation
— 2| Prescrubber Absorber Solids Settling Softening Crystallization
A A l
j’ Sludge to v
Gypsum Disposal 5§Its to
Disposal
CaCo,
Sludge

Aquatech International Corporation
One Four Coins Drive; Canonsburg, PA 15317
AquoteCh T+ 724-74A-5200 F* 724-746-5350 aic@aniiatech com wwaw anniatech com

acquc-chem ICD

Industrial Concenfration & Desalination




Electronic Filing - Received, Clerk's Office, January 29, 2009
Xrx www.aquatech.com

C| aqua-chem ICD

A q U 0 tec h Industrial Concentration & Desalination

Zero Liquid Discharge System

Overview

The Aqua-Chem ICD Zero Liquid Discharge System is a fully integrated automated system incorporating a mechanical
vapor compression brine concentrator, a forced circulation crystallizer, and solids dewatering. High purity distillate
produced in this system can be used for cooling tower or boiler makeup water.

The Aqua-Chem ICD Zero Liquid Discharge System typically follows a reverse osmosis (RO) preconcentrator. High TDS
and saturation in low solubility scaling salts such as calcium sulfate (CaSQ,) and silica (SiO,) limit the percentage of water
which can be recovered by an RO system. Feedwater saturated in CaSO,4 and/or SiO, is also very difficult to concentrate
in a normal evaporator but can be handled in the Aqua-Chem ICD brine concentrator. The process, also called seeded
slurry evaporation, involves establishing and maintaining a slurry of calcium sulfate seed crystals in the circulating brine in
the evaporator. With careful thermal and mechanical design, the SiO, and CaSO, will precipitate preferentially on the
recirculating crystals instead of on the tubes. The brine concentrator is capable of concentrating the wastewater to near
saturation in the sodium salts without scaling the heat transfer tubes.

The remaining water is evaporated in the forced circulation crystallizer. This evaporator easily handles the crystallization
of the remaining salts regardless of the exact chemical analysis. The salts are removed as a cake by a (filter press,
centrifuge).

The Aqua-Chem ICD Zero Liquid Discharge System is designed for automatic steady state operation and will require little
operator attention. The materials of construction have been selected to resist corrosion and ensure a long plant life. The
system is very reliable. The pumps and compressor typically operate years without significant problems, given periodic
maintenance typical for rotating equipment. Almost any problem can be fixed in a day. The system is designed to
minimize scaling of the heat transfer surfaces; however, it is also designed to operate in a slightly fouled condition, so
normal fouling or scaling will not affect the design capacity of the unit. Chemical cleaning of the system is typically
required once or twice per year.

Process Description

The feed is acidified with H,SO4 to a pH of 5.5 which converts bicarbonate to dissolved CO, for removal in the deaerator.
The bicarbonate is removed to prevent scaling of the brine concentrator tubes with calcium carbonate (CaCOs ). A small
amount of scale inhibitor is metered into the feed to avoid scaling in the feed/distillate plate heat exchanger. Depending on
the amount of calcium in the feed, the anti-scale may be reduced or eliminated.

The feed/distillate heat exchanger, a plate and frame type with titanium plates, preheats the feed with outgoing hot
distillate. The heated feed flows to the deaerator to remove dissolved carbon dioxide and oxygen, to minimize corrosion in
the system. Aqua-Chem ICD uses a flashing deaerator which does not utilize packing, thereby avoiding plugging
problems. The feed is sprayed into the pressurized, barometric half of the deaerator which further heats the feed with low
pressure evaporator vent vapors. The feed then flashes into the low pressure portion of the deaerator. A small fraction of
water from the feed is vaporized, along with the dissolved carbon dioxide and oxygen, which are virtually eliminated by
this step. Typical dissolved oxygen content in the deaerated feed is 10 ppb.

The feed then flows to the brine concentrator vessel. Calcium sulfate scale is managed in this vessel by proper feed
pretreatment and by providing adequate seed crystal surface area dispersed homogeneously in the brine slurry. The seed
crystals prevent supersaturation extremes and promote crystal growth rather than scaling on the heat transfer surface.

Aquatech International Corporation

One-Four Coins Drive; Canonsburg, PA 15317 USA t) 724 746 5300 f) 724 746 5359




Electronic Filing - Received, Clerk's Office, January 29, 2009
Xrx www.aquatech.com

C| aqua-chem ICD

A q U 0 tec h Industrial Concentration & Desalination

The seed crystals are added as gypsum to the seed makeup tank at startup to establish the circulating slurry. As the brine
is concentrated and some is pumped to the crystallizer, seed crystals are replenished by natural generation from calcium
and sulfate ions in the incoming feed water. A seed thickening tank is provided to recycle seed crystals back into the brine
concentrator if the natural seeding level is too low. A CaCl, injection system is provided to add Ca+2 directly into the feed
line if the incoming Ca+2 concentration is too low. Both of these systems are used to maintain adequate seed crystal
concentration in the brine concentrator.

The brine concentrator vessel is designed with a long bottom channel to provide sufficient residence time for crystal
growth. A vapor separator with mist eliminators is used to remove entrained droplets of brine from the vapor before it
flows to the compressor. The mist eliminators are periodically sprayed with hot distillate to dissolve any accumulated
solids.

Vapor generated in the brine concentrator flows to a mechanical compressor, which increases its saturation pressure and
temperature. Then the compressed vapor flows to the shell side of the brine concentrator in lieu of external heating steam.
The vapor is condensed on the outside of the tubes, transferring heat to the circulating brine on the tubeside. Condensed